
 

    
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0021423 

Discharge Class (CL): 05 DEC Number: 7-0842-00061/00001 

Toxic Class (TX): T  Effective Date (EDP):  

Major-Sub Drainage Basin: 06 - 02 Expiration Date (ExDP):  

Water Index Number: SR-44 Item No.: 930 - 144 
Modification Dates (EDPM): - 

Compact Area: SRBC 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 

PERMITTEE NAME AND ADDRESS 

Name: City of Norwich  Attention: 
 

[...]

Each Year by 
January 28th 
- Maintained 

Onsite 

001 MINI INDUSTRIAL PRETREATMENT PROGRAM 
Submit a report that briefly describes the permittee’s program activities over the 
previous year. The report shall follow the guidelines contained in this permit and be 
submitted to the Regional Water Engineer and the Bureau of Water permits as well 
as the USEPA Region II office.  

Each Year on 
January 28th 

 

001 MINI INDUSTRIAL PRETREATMENT PROGRAM - FROSI 
Submit completed Fast Report on Significant Industries forms (FROSIs) for each 
SIU to the Department, or notification letter that no new significant industrial users 
have been added. 

Each Year on 
January 28th  

 
 
 

001 MINI INDUSTRIAL PRETREATMENT PROGRAM – Industrial Chemical Survey 
(ICS) Forms 
Submit Industrial Chemical Survey forms completed by all SIUs to the Department. 
Notify the Department of any proposed significant changes to its implementing 
procedures or local sewer use law. 

January 28, 
2023 and 

every three 
years 

thereafter 

001 WATER TREATMENT CHEMICAL (WTC) ANNUAL REPORT FORM 
The permittee shall submit a completed WTC Annual Report Form each year that 
Water Treatment Chemicals are used. The form shall be attached to the December 
DMR. 

December 
DMR 

(January 28th 
Each Year) 

001 WHOLE EFFLUENT TOXICITY (WET) TESTING 
WET testing shall be performed on a chronic basis, but both acute and chronic 
results shall be reported.  Monitoring shall occur quarterly for a period of one year, 
on years ending in 0 and 5.  The toxicity test report including all information 
requested of this permit shall be attached to your monthly DMRs.   

Within 60 
days 

following the 
end of each 
monitoring 

period  
 

001 INFILTRATION & INFLOW REPORTING  
The permittee shall submit annual progress reports documenting its efforts to 
remove all I/I to the maximum extent practical during the previous calendar year. 
 

Each Year on 
January 28th 

 
Unless noted otherwise, the above actions are one-time requirements. The permittee shall submit the results 
of the above actions to the satisfaction of the Department. When this permit is administratively renewed by 
NYSDEC letter entitled “SPDES NOTICE/RENEWAL APPLICATION/PERMIT”, the permittee is not required to 
repeat the above submittal(s), unless noted otherwise. The above due dates are independent from the 
effective date of the permit stated in the letter of “SPDES NOTICE/RENEWAL APPLICATION/PERMIT.” 
 

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 
136, unless other test procedures have been specified in this permit.  



SPDES Number: NY0021423 
Page 20 of 20   

   
 

 
G. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 

where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a 
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

 
H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program.  



Permittee: City of Norwich Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423 Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal  Full Technical Review 

PAGE 1 OF 23 

SPDES Permit Fact Sheet 
City of Norwich 

Norwich (C) Wastewater 
Treatment Plant  

NY0021423 

DRAFT



  
Permittee: City of Norwich  Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 2 OF 23 
 
  

Contents 
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 3 

Facility Information ..................................................................................................................... 4 

Site Overview ......................................................................................................................... 5 

Enforcement History ............................................................................................................... 6 

Existing Effluent Quality .......................................................................................................... 6 

Receiving Water Information ...................................................................................................... 6 

Impaired Waterbody Information............................................................................................. 7 

Mixing Zone and Critical Receiving Water .............................................................................. 7 

Permit Requirements ................................................................................................................. 8 

Whole Effluent Toxicity (WET) Testing ................................................................................... 8 

Anti-backsliding ...................................................................................................................... 9 

Antidegradation .....................................................................................................................10 

Discharge Notification Act Requirements ...............................................................................10 

Stormwater Pollution Prevention Requirements .....................................................................10 

Mercury .................................................................................................................................10 

Biennial Pollutant Scan ............................................................ Error! Bookmark not defined. 

Mini Industrial Pretreatment Program ....................................................................................11 

Schedule(s) of Compliance ....................................................................................................12 

Schedule(s) of Additional Submittals .....................................................................................12 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................13 

POLLUTANT SUMMARY TABLE - Outfall 001 .........................................................................13 

Appendix:  Regulatory and Technical Basis of Permit Authorizations ........................................18 

Regulatory References ..........................................................................................................18 

Outfall and Receiving Water Information ...............................................................................18 

Existing Effluent Quality .........................................................................................................19 

Permit Requirements .............................................................................................................19 

 

  

DRAFT



  
Permittee: City of Norwich  Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 23 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permit renewal has been drafted for the 
Norwich (C) Wastewater Treatment Plant . The following is a summary of the changes. The details 
of these changes are specified below and in the permit: 
 
Added 

• Summer ammonia effluent limit of 10 mg/L as N 

• Mercury daily maximum limit of 50 ng/L 

• Phosphorus concentration limit of 1.0 mg/L 
 
Updated 

• Total residual chlorine sampling frequency 

• Mercury Minimization Plan (MMP) to conform with the current Mercury TOGS, DOW 
1.3.10.  

• Chesapeake Bay TMDL limitations and incorporated existing requirements for total 
nitrogen, TKN, nitrate, nitrite, and total phosphorus to the permit limits table 

• Whole Effluent Toxicity action levels 

• WIN 

• Settleable solids to a year-round limit 

• Compliance schedule 

• Permittee contact information 

• As per Part 750-2.5(e)(2), loading limitations for UOD, CBOD and TSS have been rounded 
to two significant figures.  

 
Removed 

• Previous format of Chesapeake Bay TMDL Implementation tables 

• Alkalinity monitoring has been removed since it is not a pollutant of concern 
 
This factsheet summarizes the information used to determine the effluent limitations and 
other conditions contained in the permit. General background information about the 
regulatory basis for the effluent limitations and other conditions contained in this permit 
are in the Appendix linked throughout this factsheet. 

Administrative History 
1/1/2011 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 12/31/2015. This permit, 
along with all subsequent modifications, if any as listed below, has formed the 
basis of this permit. 

 
The permit was administratively renewed in 2015 with an effective date and 
expiration date of 1/1/2016 and 12/31/2020 respectively.  

  
9/1/2014  Permit was modified to include Chesapeake Bay TMDL requirements, including 

Total Phosphorus, TKN, Nitrate, Nitrite, and Total Nitrogen.   
 
5/5/2020 The current permit was extended pursuant to SAPA1. 
 

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 

DRAFT



  
Permittee: City of Norwich  Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 23 
 
  

7/16/2020  Department issued a Request for Information (RFI) to modify and renew the 
SPDES permit due to the facility's EBPS score2. At the time of the RFI, the facility 
had an EBPS score of 255.   

 
9/29/2020  The City of Norwich submitted an NY-2A permit application.   

Facility Information 
This is a publicly owned treatment works that receives flow from domestic and industrial users. 

The sewage collection system consists of separate sewers. The treatment plant was constructed 

in 1989 to provide secondary treatment and is permitted for a summer monthly average flow of 

2.2 MGD and a winter monthly average flow of 2.5 MGD.  

The current treatment plant consists of: 

• Preliminary Treatment: Bar Screens and Aerated Grit Chambers 

• Primary Treatment: Primary Clarifiers  

• Secondary Treatment: Rotating Biological Contractors (RBCs) and Secondary Clarifiers 

• Disinfection: Chlorine Contact Tank 

Sludge is pumped from the primary and secondary settling tanks to the sludge thickener and 

hauled to the Chenango County Landfill.  

Description of Outfall 
The facility discharges treated wastewater to the Chenango River through Outfall 001. The outfall 
is located at the riverbank and is not submerged. 
 

The facility accepts wastewater from the following municipalities:  

Municipality 
POSS Registration 

# or SPDES # 

Combined 
Sewer Overflow 

(CSO)? 

Sanitary Sewer 
Overflow (SSO)? 

City of Norwich NY0021423 No No 

The facility accepts wastewater from the following significant industrial users and will continue to 

implement their mini-industrial pretreatment program:  

Significant Industrial User (SIU) 
Categorical Reference 

(if applicable to 40 CFR) 

Landfill Leachate  
Chenango County Landfill (SIC = 4953) 

40 CFR Part 445 

Recycled Water  
Golden Artist (Paint Manufacturer) 

(SIC = 2851) 
40 CFR Part 446 

 

 

 

 
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS) 

DRAFT



  
Permittee: City of Norwich  Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 23 
 
  

Site Overview 

 
 
Outfall 001 view                                     Stream view near the outfall 001.  

       
 

DRAFT



  
Permittee: City of Norwich  Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 23 
 
  

Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and permit limitations for 
discharges from the facility.  Concentration and mass data are presented, based on Discharge 
Monitoring Reports submitted by the permittee for the period 01/01/2017 to 12/31/2020.  

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 
Treated sanitary and industrial 

wastewater  
Chenango River, Class C 

 
The picture below includes all upstream facilities that discharge in the same reach of the 
Chenango River. The dissolved oxygen model has included all these facilities’ discharges since 
these facilities are located in close proximity of Norwich STP. The picture also includes the 
location of the USGS gage station where the 7Q10 flow has been determined.  
 

 
 
The location of the outfall(s), and the name, classification, and index numbers of the receiving 
waters are indicated in the Outfall and Receiving Water Summary Table at the end of this fact 
sheet. Appendix Link  
 
 
 

Norwich (C) WWTP 

NY0021423 

Chobani NY0004146 

Kerry Bioscience NY0004243   

About 3.3 miles upstream  

Norwich Pharmaceutical 

NY0004138 (6.4 mile upstream ) 

USGS Gage 01505000 

~15 miles upstream 

DRAFT

https://echo.epa.gov/
https://echo.epa.gov/


  
Permittee: City of Norwich  Date: November 23, 2022     
Facility: Norwich (C) Wastewater Treatment Plant   Permit Writer: Rashid Ahmed 
SPDES Number: NY0021423  Water Quality Reviewer: Rashid Ahmed 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 23 
 
  

Impaired Waterbody Information 
The Chenango River (PWL No. 0602-0164) is not listed on the 2018 New York State Section 
303(d) List of Impaired/Total Maximum Daily Load (TMDL) waters.  However, this waterbody 
segment is located within the Chesapeake Bay Watershed and is subject to the applicable 
requirements of the Chesapeake Bay TMDL and New York’s Phase III Watershed Implementation 
Plan (Phase III WIP) for the TMDL3, as discussed below. 
 

Chesapeake Bay TMDL Watershed Information  
The City of Norwich is considered a “Bay-Significant” municipal facility because its design flow is 
equal to or greater than 400,000 gallons per day. In accordance with the Phase III WIP, the 
nitrogen and phosphorus loads warrant discharge limits and effluent monitoring for these 